



Date of Issue: 3/15/2021 Report Number: 21-000593

Revision Number:1

Date Order Received: 03/01/2021

For the Account of: Camira Fabrics Ltd.

Meltham Mills Meltham

Holmfirth. West Yorkshire HD9 4AY

United Kingdom

Client's Identification: Freedom D1202

CERTIFICATE OF TESTING

TEST PERFORMED: Standard Test Method for Flex Testing of Finish on Upholstery Leather ASTM D 2097-03(2016) / CFFA 10 – 2011

TEST RESULTS

Number of Cycles 25,000 Rating (Warp) no cracks Rating (Fill) no cracks

NOTES

Test Conditions: 70 ±4°F, 65 ±5% Relative Humidity

Sampling Method: As Received

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

Authorized Signature Date Order Completed: 03/10/2021